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 Member of the SGS Group (SGS SA) 

 
 
 
 
AJM Shopping Limited 
Unit 1, Park Springs  
Springvale Road
Grimethorpe
Barnsley, S72 7BQ 
 
 
The following sample was submitted and identified on behalf of the buyer as: 
 
 
One sample of woven satin lining cutting for 3x3M, 4x4M, 5x5M, 6x6M, 8x8M, 10x10M tent pagoda and 
3M/6M/9M/10M/12M/15M/20M/25M gala tent modulas (100% polyester) in cream / ivory. 
 
Country Of Destination : U.K. 
 
 
Sample Receiving Date : Apr 24, 2007 
 
 
Test Performing Date : Apr 25, 2007  
 
 
Test Performed : Selected test(s) as requested by applicant. 
 
 
     *  *  *  * 
 
 
Test Results : Please refer to the next page(s). 
 
 
 

Residual sample returned to applicant 
 
 
 
Signed for and on behalf of 
  SGS Hong Kong Ltd. 

 
______________________ 
Leung Po Ling, Cali 
Senior Account Executive  
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Test Results : 
 
 
Flammability Test  (BS 5867:1980 Part 2 Type B / BS 5438 : 1976 Test Method 2) 
 
As Received 
 Lengthwise Widthwise  
Specimen  (1) (2) (3) (1) (2) (3)  
Flame reached an edge N N N N N N  
Hole reached an edge N N N N N N  
Flaming debris N N N N N N  
Maximum vertical extent  
  of hole (mm) 34 33 48 27 44 29 

 

Maximum horizontal extent  
  of hole (mm) 16 21 29 19 22 20 

 

Duration of flaming (sec.) 0 0 0 0 0 0  
Duration of afterglow (sec.) 0 0 0 0 0 0  
 
Requirement   : (1) No any part of any hole or any part of the lowest boundary of any  

flame reaches the upper edge or either vertical edge of more than  
one of six specimens. 

    (2) No any separation of any flaming debris from more than one of  
six specimens. 

 
Remarks :  : Y   : Yes 

N   : No 
 
Flame application time  : 15 seconds 
 
Note    : The result may not apply to situations where there is restricted air supply  

or prolonged exposure to large sources of intense heat as in a  
conflagration. 

 
Comment  : The submitted sample complies with the requirements for type B  

of BS 5867:1980 Part 2. 
 
 

*** End of Report *** 


